

TEST AND MEASUREMENT LAB TEST RESULTS

REQUESTER: T. Powers TESTER: C. Stephens DATE: 1/12/90
REPORT NO.: 892831 WORK ORDER NO.: 481152
WRITTEN BY: C. Stephens
TEST TYPE: _____

FIREARM STAT'S : MODEL: 7600 + 700 CAL or GAUGE: .35 Whelen
BARREL TYPE: _____ PROOFED: YES _____ NO X

REASON FOR TEST : To determine the web thickness at the rear
right hole and the pressure required to fail the web.

EQUIPMENT REQUIRED : P+U Range, Handloading Room, Iron Lung,
M7600 + M700, Measurement Equipment

TEST PROCEDURE : See attached Sheet.

TEST RESULTS : See attached sheet.